Welcome to the North American Subaru Impreza Owners Club Monday July 28, 2014
Home Forums WikiNASIOC Products Store Modifications Upgrade Garage
NASIOC
Here you can view your subscribed threads, work with private messages and edit your profile and preferences Home Registration is free! Visit the NASIOC Store NASIOC Rules Search Find other members Frequently Asked Questions Calendar Archive NASIOC Upgrade Garage Logout
Go Back   NASIOC > NASIOC General > Interior & Exterior Modification

Welcome to NASIOC - The world's largest online community for Subaru enthusiasts!
Welcome to the NASIOC.com Subaru forum.

You are currently viewing our forum as a guest, which gives you limited access to view most discussions and access our other features. By joining our community, free of charge, you will have access to post topics, communicate privately with other members (PM), respond to polls, upload content and access many other special features. Registration is free, fast and simple, so please join our community today!

If you have any problems with the registration process or your account login, please contact us.
* Registered users of the site do not see these ads.
Reply
 
Thread Tools Display Modes
Old 06-09-2001, 04:36 PM   #1
goose
Scooby Newbie
 
Member#: 3578
Join Date: Jan 2001
Location: Canada
Post

check out azscooby.com, they've got it in the mods section I think-
* Registered users of the site do not see these ads.
goose is offline   Reply With Quote
Old 06-09-2001, 07:52 PM   #2
garface
Scooby Guru
 
Member#: 1581
Join Date: Jun 2000
Chapter/Region: Tri-State
Location: yonkers, ny
Vehicle:
MY00 RS/STi7
MY01 RS Both Silverthorne

Post

I wish they would do it, but I think they only have the air horns on the site.
garface is offline   Reply With Quote
Old 06-09-2001, 07:53 PM   #3
ecfitzgerald
Scooby Newbie
 
Member#: 1472
Join Date: May 2000
Location: Richmond, VA
Vehicle:
2001 2.5RS
BRP

Post

I checked there already, and they have the air horns, and some faimm horns, but none of them mount behind the grill.

Ed
ecfitzgerald is offline   Reply With Quote
Old 06-09-2001, 10:17 PM   #4
Darwin
Scooby Specialist
 
Member#: 2704
Join Date: Oct 2000
Chapter/Region: South East
Location: Tampa, FL
Vehicle:
2001 Impreza 2.5 RS
Blue Ridge Pearl

Talking

I did these not too long ago. What you'll need for the physical install is some 10mm, 3-inch or so bolts, washers (A good pile of em) and locking nuts, as well as about 10 feet of 16ga wire. optional are loops and connectors.

take your grill out, and one of the retaining plugs for the hood release on the right side. You'll know which one of you look, it'll match a hole on the left which is where you're gonna mount the horns. You have to make these holes SLIGHTLY larger to fit the bolts.


now, the horns will hit the grill unless you space them back, that's what the washers are for. they need to go back about an inch. Snug them down, then you can go to wiring. Attach the ground wire from the horn to the frame, and the hot wire between the horns, and on to the socket you pulled off of the stock, wimp-ass horn.
Darwin is offline   Reply With Quote
Old 06-10-2001, 12:12 AM   #5
Avenger
Scooby Specialist
 
Member#: 1234
Join Date: Apr 2000
Location: Vancouver, Canada
Vehicle:
2000

Post

I remember subiegal had some pic on her site when I installed mine..
SubieGal's Site
Avenger is offline   Reply With Quote
Old 06-10-2001, 12:16 AM   #6
ecfitzgerald
Scooby Newbie
 
Member#: 1472
Join Date: May 2000
Location: Richmond, VA
Vehicle:
2001 2.5RS
BRP

Post Tring to install my Supertones today!?

But w/o the search I can't find the install instructions for how to mount them. I did find the electrical install but I know there was a post about how to install them behind the grill. Could somebody help me please.

Ed
ecfitzgerald is offline   Reply With Quote
Old 06-10-2001, 04:52 AM   #7
ecfitzgerald
Scooby Newbie
 
Member#: 1472
Join Date: May 2000
Location: Richmond, VA
Vehicle:
2001 2.5RS
BRP

Post

Thank you Darwin!
ecfitzgerald is offline   Reply With Quote
Old 06-10-2001, 09:41 AM   #8
ecfitzgerald
Scooby Newbie
 
Member#: 1472
Join Date: May 2000
Location: Richmond, VA
Vehicle:
2001 2.5RS
BRP

Post

I may have found a slightly easier way to do that same trick. I say might because one was easy the second one bound up, I have to go bay another bost and locking nut.

Ok the sandwich is a #10-32 X 1 1/2" stainless steel bolt, #10 washer, frame, #10 washer, #10-32 nut, space, #10-32 locking nut, hella mount, ground ring, #10 washer, #10-32 locking nut. The cool parts to this are, not a million little washers, and because locking nuts have a slightly smaller top, the hella mount fits snuggly over it, and you don't have to drill the hole any bigger.

Ed

Changed bolt length, made it a 1000% easier! Oh and all parts are stainless.

[ June 10, 2001: Message edited by: ecfitzgerald ]
ecfitzgerald is offline   Reply With Quote
Reply

Thread Tools
Display Modes

Posting Rules
You may not post new threads
You may not post replies
You may not post attachments
You may not edit your posts

BB code is On
Smilies are On
[IMG] code is On
HTML code is Off
Forum Jump

Similar Threads
Thread Thread Starter Forum Replies Last Post
How to Install Hella Supertones w/o relay spaz619 Electrical & Lighting 11 02-24-2009 03:59 PM
So, I tried to teach my wife how to drive my car today... smurfwrx General Community 75 09-22-2008 10:57 PM
So I went to get my haircut today and to my amazement: BigWrecKs Off-Topic 109 04-12-2007 02:17 PM
some people are tring to steal my car!!! fantabulous Mid Atlantic Impreza Club -- MAIC 68 08-21-2005 11:53 PM
Instaled my hitch today too... Aaron'z 2.5RS Interior & Exterior Modification 12 09-07-2004 11:31 PM


All times are GMT -4. The time now is 10:08 PM.


Powered by vBulletin® Version 3.7.0
Copyright ©2000 - 2014, Jelsoft Enterprises Ltd.
Powered by Searchlight © 2014 Axivo Inc.
Copyright ©1999 - 2014, North American Subaru Impreza Owners Club, Inc.